
Township of Mapleton 

Mapleton Water and Wastewater Servicing 

Master Plan 

Master Plan  

Wednesday, May 31, 2023 

T000974D 

CIMA+ 

900-101 Frederick Street 

Kitchener, ON  N2H 6R2 

T 519 772-2299 F 519 772-2298 

cima.ca  

Contact 

Stuart Winchester, P.Eng. 

stuart.winchester@cima.ca  

T 519 772-2299, 6202 

 



Master Plan 

  |  T000974D   i 

 

Master Plan 

Mapleton Water and Wastewater Servicing Master Plan 

 

Project no T000974D | File no 081 

Prepared by:  

Adam Moore, P.Eng. 

Verified by:  

Stuart Winchester, P.Eng. 



Master Plan 

  |  T000974D  ii 

Table of Contents 

Executive Summary ....................................................................................................... i 
[...]
Current well expansion provides a firm capacity of 26 L/s at 
the Moorefield WTP (2026)



TM 2 – Alternative Servicing Strategies  

  |  T000974D  Page 27 of 57 

total storage capacity of 775 m3, which exceeds the minimum volume required and 
provides a redundant tank. It should be noted that adding a second standpipe would be 
considered a Schedule B Class EA. Two tanks add redundancy to the storage system 
for security of supply. The option of building onto the existing storage tank was 
reviewed, however this option would not address the redundancy requirements for 
taking storage tanks off-line for emergency, cleaning, repair, etc. 

Once the second standpipe is online, this would allow the existing standpipe to be taken 
offline, inspected, and repaired according to the recommendation in the condition 
assessment. Currently, the standpipe expansion does not account for future fire flow 
protection for Moorefield. The fire storage requirement would be based on the MECP 
guidelines and the projected 20-year population within the Moorefield community. Fire 
flow requirements for the distribution system design are generally estimated based on 
the latest version of “Water Supply for Public Fire Protection – A Guide to 
Recommended Practice,” prepared by Fire Underwriters Survey. The storage 
requirements are primarily based upon the MECP Guidelines for the Drinking-Water 
Systems, where: 

Total Storage Requirement = A + B + C 

and:  A = Fire Storage (Based on population and MECP Tables) 

  B = Equalization Storage (25% Maximum Day Demand) 

  C = Emergency Storage (25% of the sum of A + B) 

The following Table 4-7 is a summary of the water demand and storage volume 
calculations assuming fire flow protection is accounted for in the Moorefield standpipe 
expansion at 20-year population projection and the ultimate service population 
projection. One alternative to achieve this additional volume would be to simply add 
another standpipe to make up the storage deficit and would be similar to the existing 
glass-fused-to-steel standpipes. The existing WTP has adequate space to 
accommodate an additional standpipe for this volume and could be integrated into the 
existing system relatively easily.  

Table 4-6: Water Demand and Storage Volume Calculations for Moorefield Standpipe 
Expansion 

Description Existing 2031 2041 2051 

Residential Population  607 1,181 2,125 2,775 

Total Average Daily Demand (ADD), (m3/d) 163 354 638 833 



TM 2 – Alternative Servicing Strategies  

  |  T000974D  Page 28 of 57 

Description Existing 2031 2041 2051 

Total Maximum Daily Demand (MDD), (m3/d) 263 886 1,434 1,873 

Peak Hour Factor (MOE Section 3.4.2) 4.13 3.75 3.38 3.38 

Peak Hour Demand (L/s) 8.7 15.4 24.9 32.6 

Fire Flow L/s (MOE - Table 8-1) 0 0 0 0 

Fire Flow Duration (hours) 0 0 0 0 

Fire Storage (A) (m3) 0 0 0 0 

Equalization Storage (B) (m3) 125 221 359 468 

Emergency Storage (C) (m3) 31 171 261 288 

Total Storage Requirement (A+B+C) (m3) 156 392 620 756 

Minimum Volume for Primary Disinfection (m3) 1 9.3 16.4 26.6 34.7 

Note: 1 Based on residual chlorine concentration of 1 mg/L, 5°C water temperature and 4-log virus removal 
CT requirement 

4.2.3.2 Alternative 2: Fire Protection from Drinking Water System 
This alternative would involve expanding the storage volume of the two existing 
standpipes by adding glass-fused-to-steel plates to extend the height. Additional site 
work would be required to support the additional weight of a larger standpipes, but the 
storage footprint would remain the same. There would not be any additional piping or 
changes to the operational sequences required. This alternative would also involve the 
upgrade of the existing distribution system including the installation of a fire pump and 
fire hydrants through out the existing service area to provide fire protection. It would 
also require larger diameter watermains be designed for all the future growth areas than 
if no fire flow was required. This alternative would involve building a new elevated 
storage tank to replace the current standpipes. Given the total storage volume, including 
fire flows required for the ultimate design period, an elevated tank becomes an effective 
alternative to consider. This elevated tower would be similar to the tower in Drayton but 
could be built on the existing WTP site given there is adequate space.  

Typically, these tanks have thicker steel plates than bolted steel tanks and would be 
supported by a concrete pedestal. It is anticipated that a valve room could be housed in 
the base of the concrete pedestal to provide isolation valving for the tank, future top-up 



TM 2 – Alternative Servicing Strategies  

  |  T000974D  Page 29 of 57 

chlorination and re-circulation equipment and instruments to monitor water level and 
chlorine residual in the tank. 

Table 4-7: Water Demand and Storage Volume Calculations for Moorefield  

Description Existing 2031 2041 2051 

Residential Population  607 1,181 2,125 2,775 

Total Average Daily Demand (ADD), (m3/d) 163 354 638 833 

Total Maximum Daily Demand (MDD), (m3/d) 263 886 1,434 1,873 

Peak Hour Factor (MOE Section 3.4.2) 4.13 3.75 3.38 3.38 

Peak Hour Demand (L/s) 8.7 15.4 24.9 32.6 

Fire Flow L/s (MOE - Table 8-1) 38 64 95 95 

Fire Flow Duration (hours) 2.0 2.0 2.0 2.0 

Fire Storage (A) (m3) 0 461 684 684 

Equalization Storage (B) (m3) 125 221 359 468 

Emergency Storage (C) (m3) 31 171 261 288 

Total Storage Requirement (A+B+C) (m3) 156 853 1,303 1,440 

Minimum Volume for Primary Disinfection (m3) 1 9.3 16.4 26.6 34.7 

Note: 1 Based on residual chlorine concentration of 1 mg/L, 5°C water temperature and 4-log virus removal 
CT requirement 



TM 2 – Alternative Servicing Strategies  

  |  T000974D  Page 30 of 57 

 

Figure 4-6: Fire Protection Upgrades 



TM 2 – Alternative Servicing Strategies  

  |  T000974D  Page 31 of 57 

5 Development of Alternative Solutions for Wastewater 
Servicing 

5.1 Wastewater Treatment - Mapleton WPCP 

5.1.1 Future Growth 
Preliminary population planning estimates for Mapleton indicate that the total ultimate 
(beyond 2051) service population within the existing urban boundaries could potentially 
increase from the existing 2,868 people in 2021 to approximately 7,754 people. This will 
result in a total average day flow of 2,119 m3/d at the ultimate service population. For 
the design this Master Plan will use the 2041 projected flows for design with a 
population of 6,632 and total average daily flow of 1,830 m3/d. The design flows 
determined in TM1 for Mapleton WPCP, based on the projected population growth in 
the serviced area are summarized in Table 5-1.  

Table 5-1: Proposed Ultimate Design Criteria – Mapleton WPCP 

Parameter 2031  2041 2051 
Population  4,822 6,632 7,758 

Projected Average Daily Flow 1,358 m3/d 1,830 m3/d 2,119 m3/d 

Projected Peak Factor 3.26 3.13 3.06 

Projected Maximum Daily Flow 4,678 m3/d 6,148 m3/d 7,020 m3/d 

Projected total number of 

households for Drayton 
1,110 1,400 1,580 

Additional households for 

Drayton from 2021 
260 550 730 

Projected total number of 

households for Moorefield 
360 660 880 

Additional households for 

Moorefield from 2021 
180 480 700 

 



TM 2 – Alternative Servicing Strategies  

  |  T000974D  Page 32 of 57 

 

Figure 5-1: Projected Wastewater Flows for Mapleton WPCP 

5.1.2 Nitrogen Removal Upgrades 
Historic data and reports from the OCWA Operators and the Township have confirmed 
that the facility has not always discharged in the early spring because ammonia nitrogen 
limits could not be met due to insufficent nitrogen removal in the winter. (For example, 
there was no discharge in March 2017 due to ice cover and high ammonia nitrogen 
levels in the lagoons). The plant requires an additional treatment process to allow 
nitrogen removal  during colder months, particularly with the proposed discharge 
window extension through January and February. 

A moving bed biofilm reactor (MBBR) uses plastic carriers that provide a surface where 
a biofilm can grow. The plastic is usually a made of HDPE and would have a density 
close to water such that when it is mixed with aeration, it would enable good contact 
between the substrate in the raw wastewater and the biomass in the carriers. Since the 
biofilm carrier provides relatively large surface area for growth, the system can support 
a higher concentration of bacteria when compared to other processes. An MBBR could 
also be considered as a polishing option for nitrification after utilizing the existing 

0

432

864

1,296

1,728

2,160

2,592

0

5

10

15

20

25

30

Av
er

ag
e 

D
ai

ly
 F

lo
w

 (m
3 /d

)

Av
er

ag
e 

D
ai

ly
 F

lo
w

 (L
/s

)

Year
Drayton Average Daily Flow Moorefield Average Daily Flow
Total Average Daily Flow

Re-rate WPCP capacity for 1,800 m3/d
- Schedule "C" Class EA required
- Phosphorus removal upgrade (2029)

WPCP rated capacity for 1,300 m3/d 
- Schedule "C" Class EA completed
- Nitrogen removal upgrade (2026)

Re-rate WPCP capacity for 2,300 m3/d
- Schedule "C" Class EA required (2040)



TM 2 – Alternative Servicing Strategies  

  |  T000974D  Page 33 of 57 

lagoons for BOD5 removal. This will reduce the cost and operating complexity of the 
MBBR alternative.  

A pilot demonstration of the MBBR system was completed in 2019 at the Mapleton 
WPCP to establish the design basis for the expansion to 1,300 m3/d. The pilot testing 
program of the MBBR technology for ammonia removal in cold water was successfully 
achieved. A complete sampling campaign was efficient in showing that the MBBR 
technology is suitable for application for removing ammonia during the winter months 
and is a viable option to accommodate future growth, considering the lagoon system will 
require additional treatment with respect to ammonia. 

Proposed configurations of the MBBR tank include 4m or 5m in depth (depending on 
geotechnical requirements). The components of a polishing MBBR treatment alternative 
include: 

• A concrete tank  
• Stainless steel laterals and diffusers 
• Blowers to provide oxygen for nitrification and mixing energy 
• Cylindrical plastic carriers (25mm diameter) which float in the tank to provide a 

surface on which bacteria can grow.  

 



TM 2 – Alternative Servicing Strategies  

  |  T000974D  Page 34 of 57 

 

Figure 5-2: Preliminary MBBR Process Flow Diagram 

 



TM 2 – Alternative Servicing Strategies  

  |  T000974D   Page 35 of 57 

5.1.3 Future Phosphorus Removal Alternatives 

5.1.3.1 Alternative 1: Build a new mechanical treatment plant 
A new mechanical plant would consist of the following new processes: screening, grit 
removal, aeration, and clarification; but would also make use of the existing optimized 
infrastructure for filtration, UV, and seasonal storage of treated effluent. The facultative 
lagoon treatment system could be abandoned in favour of a new mechanical plant 
based on conventional activated sludge processes. These processes may include a 
Sequencing Batch Reactor (SBR) or an extended aeration system. A new mechanical 
plant would consist of the following new processes:  

• Screening 
• Grit removal 
• Aeration 
• Clarification 

The mechanical plant would also make use of the following but would also make use of 
the existing optimized infrastructure: 

• Filtration  
• UV 
• Seasonal storage of treated effluent 

Implementation of a mechanical plant would be possible given the current site and 
discharge criteria constraints at the Mapleton WPCP. However, the lagoons would still 
need to be maintained for seasonal storage due to the limitations of the receiving water.   

 

Figure 5-3: Alternative 1 – Build a New Mechanical Treatment Plant 



TM 2 – Alternative Servicing Strategies  

  |  T000974D   Page 36 of 57 

5.1.3.2 Alternative 2: Phosphorus offsetting  
Another alternative treatment solution that could be considered would be to treat the 
Township’s agricultural industry and urban developments as non-point sources and 
offset the nutrient loadings to the Conestogo River.  Phosphorus offsetting alternatives 
are being explored by the Region of Waterloo in the 2018 Wastewater Treatment 
Master Plan (CIMA+ and Hutchinson Environmental Sciences Ltd., 2018) and have 
been successfully implemented in other Ontario communities. Agriculture may 
contribute up to 75% of total phosphorus load to water courses from non-point sources. 
To reduce phosphorus loading from agricultural sources the following was 
recommended by the Canada-Ontario Agreement Partners (2017):  

• Education within the agricultural sector to promote application of nutrients at the 
right time (i.e., less application during high runoff, non-growing season) 

• Implementation of the “4Rs” program (i.e., right time, rate, source, and placement 
of nutrients)   

• Work with agricultural sector to enhance and promote environmentally 
sustainable best practices including the use of cover crops during the non-
growing season to reduce soil loss and field runoff 

• Develop an Agricultural Soil Health and Conservation Strategy; and   
• Develop a digital elevation model of the watershed to assist with environmental 

stewardship planning. 

The GRCA does not have an existing phosphorus offsetting/trading policy or program; 
however, since 1998 it administers the Rural Water Quality Program (RWQP) on behalf 
of participating watershed municipalities to work with farmers to implement BMPs to 
improve water quality and mitigate phosphorus loadings (GRCA, 2013a). The program 
is considered to be very successful: since its inception, over 5,000 projects have been 
implemented throughout the Grand River watershed, with an estimation of 98% of 
enrolled farmers continuing in the program (Hutchinson Environmental Servcies Ltd. 
and CIMA+ Canada. , 2017).   

Through the work that the GRCA has completed, the Conestogo sub-watershed was 
identified as a good candidate watershed where phosphorus offsetting can be 
implemented since it is a key source of phosphorus due to runoff of nutrients in the 
spring from livestock manure and fertilizer application (GRCA, 2013b). As such, 
phosphorus offsetting for WWTPs in this watershed could focus on implementing 
agricultural and rural non-farm BMPs to reduce phosphorus loads in spring runoff. 
Given the GRCA’s successful program implementation history with the agricultural 
community, which represents most the Township’s population, there is an opportunity 
for partnership between the Township and the GRCA to reduce nutrient loadings to the 



TM 2 – Alternative Servicing Strategies  

  |  T000974D   Page 37 of 57 

Conestogo River. The proposed effluent TP objectives of 0.17 mg/L at an expanded 
capacity of 1,300 m3/d, is achievable in the existing filters with optimized alum dosing, 
but this is nearing the limits of technology. As a result, investing in a phosphorus off-
setting program will not offer the municipality value for this expansion; but could be 
considered for future expansions (i.e., 2029 flows). 

 

Figure 5-4: Alternative 2 – Phosphorus Offsetting Framework 

5.2 Drayton Wastewater Collection System and SPS 

5.2.1 Future Growth 
Preliminary population planning estimates for Drayton indicate that the total ultimate 
(beyond 2051) service population within the existing urban boundaries will increase 
from the existing 1,502 people in 2018 to approximately 4,507 people by 2041. This will 
result in a total average day flow of 1,352 m3/d at the ultimate service population. The 
design flows determined in TM1 for Drayton SPS, based on the projected population 
growth in the serviced area are summarized in Table 5-2. 



TM 2 – Alternative Servicing Strategies  

  |  T000974D   Page 38 of 57 

Table 5-2: Proposed Ultimate Design Criteria – Drayton Sewage Pumping Station 

 
Design Parameter / Value 

2041 2051 
Future Population 4,507 4,983 

Average Per Capita Flow 